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Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 0.00 d8m  Offset 15,00 d8 Mode Auto Sweap
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr 61 Avgrwr
Limit n]m,u k PAFE Limit A]hm i PAFE
b INE_ABS. PARS ] 5_LINE_ABS PARS
-30 dir -30 dam
-40 dBm -40 dam ==
-50 di -50 di
-0 de 60 d
70 =70
-80 -80
-20 dBm -80 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
|Spuripus Emissions |Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 197.07895 MHz -54.81 dBm -41.81 db 30.000 MHz 652.000 MHz 100,000 kHz 650,21204 MHz -54.80 dim -41.80 dB
709,000 MHz 1,000 GHz 100,000 kHz 973.40010 MHz -53,87 dBm ~40.87 di 709,000 MHz 1,000 GHz 100,000 kHz 965.26024 MHz -54.00 dem -41.00 di |
1.000 GHz 3.000 GHz 1,000 MHz 296676 GHz -44.27 dém | -31.27 db | 1.000 GHz 3.000 GHz 1,000 MHz 375 GHz -44.24 dBm | -31.24 db |
3.000 GHz 5.000 GHz2 1.000 MHz 4.34001 GHz -41.85 dBm -28.85 d8 | 3.000 GHz 5.000 GH2 1.000 MHz 792 GHz ~41.70 dBm -28.70 d8 |
5.000 GHz 7.000 GHz 1,000 MHz 6,99025 GHz -39,55 dBm -26.55 dB 5.000 GHz 7.000 GHz 1,000 MHz 6,99278 GHz -39,73 dBm -26.73 dB ||
- ” : 4 - 2 =
i ) - Jj{ )

Date’ 5.AUG 2018 14:44:58

Dateg: 5.AUG 2018 14:46:26

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dBm Offset 1500 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 15.00 di Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 avorwr 071 varwr
Limit l]mu k PARS Limit A‘Ihm k PAES
AiRE_BPURIOUS | INE_ABS PARS -10 ddHE—$PURIOUS LINE ABS PASS
E 101 _SPURIOUS_
-20 dBm: -20 dBm
-30 di -30 di
40d 40 d
-50 dBn -50 dBm
-60 dBm: -60 dim
70 <70
-80 dBm: -B80 dBm:
_ap d and
Start 20.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
|Spurinus Emissions | Spurious Emissions |
Rangelow | Rangeup | RBW | Frequency |  pPowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
30.000 MHz 652.000 MHz 100,000 kHz 605.52874 MHz -54.84 dBm -41.84 dB 30.000 MHz 652.000 MHz 100,000 kHz 5§97 44678 MHz -54.74 dBm -41.74 di
709,000 MHz 1,000 GHz 100,000 kHz 46903 MHz -53,90 dBm -40.90 dB | 709,000 MHz 1,000 GHz 100,000 kHz 371 MHz -54.17 dBm -41.17 dB |
1.000 GHz 3.000 GHz 1.000 MHz 189325 GHz -44.31 dBm | -31.31 dB | 1.000 GHz 3.000 GHz 1.000 MHz 1898225 GHz =44.34 dBm | -31.34 dB |
3.000 GHz 5.000 GHz 1.000 MHz 4.03999 GHz -41.71 dBm -28.71 dB | 3.000 G 5.000 GHz 1.000 MHz 4.28093 GHz -41.72'cdBm -28.72 dB |
5.000 GHz 7.000 GHz 1.000 MHz 6,93677 GHz -30,52 dBm -26.52 db 5.000 GHz 7.000 GHz 1,000 MHz 6.80178 GHz -39.61 dBm 61 di ||
— e —— — -
J1 ] LU ] h; ] AHNNRERED we

Date: 5. AUG 2018 14.48:19

Date: 5 AUG 2018 14:48.42
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 71/ 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0,00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 0.00 d8m  Offset 14.00 d8 Mode Auto Sweap
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr 61 Avgrwr
Limit n]m,u k PAFE Limit A]hm i PAFE
b INE_ABS. PARS ] 5_LINE_ABS PARS
-30 da -30 dar
-40 dBm = -40 dam ——
-50.d - -s0d et
e -—lJ
60 dB -60 dB
70 =70
-80 -80
-20 dBm -80 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
|Spuripus Emissions |Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 203.29585 MHz -54.55 dbm -41.55 dg 30.000 MHz 652.000 MHz 100,000 kHz 607082986 MHz -55.80 dim -42.99 dB
709,000 MHz 1,000 GHz 100,000 kHz 908.57193 MHz -53,99 dBm -40.99 dB 709,000 MHz 1,000 GHz 100,000 kHz 907.99051 MHz -55.15 dBm -42.15 db |
1.000 GHz 3.000 GHz 1,000 MHz 2,99825 GHz -44.39 dBm | -31.39 db | 1.000 GHz 3.000 GHz 1,000 MHz 97176 GHz -45,31 dBm | -32.31 0B |
3.000 GHz 5.000 GHz2 1.000 MHz 4.91242 GH2 -41.82 dBm -28.82 d8 | 3.000 GHz 5.000 GH2 1.000 MHz 4.30742 GHz 42,74 dBm -29.74 d8 |
5.000 GHz 7.000 GHz 1,000 MHz 6.72832 GHz -39.61 dBm -26.61 dB 5.000 GHz 7.000 GHz 1,000 MHz 6,97476 GHz ~40.73 dBm -27.73 dB ||
e » N e 2 =
i ) - Jj{ )

Date’ 5.AUG 2018 15:26:50

Datg: 5.AUG 2018 15:28.28

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0.00 dBm Offset 1400 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 di Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 avorwr 071 varwr
Limit l]mu k PARS Limit A‘Ihm k PAES
AiRE_BPURIOUS | INE_ABS PARS -10 ddHE—$PURIOUS LINE ABS PASS
E 101 _SPURIOUS_
-20 dBm: -20 dBm
-30 di -30 di
4o -40d
L J
-50 dBn T -50 dBm
..-J [T, ,.-J
-o0 dBm: -60 dim
70 <70
-80 dm -80 dm
_ap d and
Start 20.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
|Spurinus Emissions | Spurious Emissions |
Rangelow | Rangeup | RBW | Frequency |  powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
30.000 MHz 652.000 MHz 100,000 kHz 587.81059 MHz -55.50 dBm -42.50 dB 30.000 MHz 652.000 MHz 100,000 kHz 199,25487 MHz -55.91 dBm -42.91 d@
709,000 MHz 1,000 GHz 100,000 kHz 889,67582 MHz -55.17 dBm -42.17.dB | 709,000 MHz 1,000 GHz 100,000 kHz 950,14336 MHz -55.07 dBm -42.07 dB |
1.000 GHz 3.000 GHz 1.000 MHz 2,97926 GHz -45,35 dBm | -32.35 db | 1.000 GHz 3.000 GHz 1.000 MHz 1.34766 GHz -45,19 dBm | -32.19 dB |
3.000 GHz 5.000 GHz 1.000 MHz 35591 GHz -42.79 dBm =29.79 d8 | 3.000 G 5.000 GHz 1.000 MHz 4.43539 GHz -42.80 dBm -29.80 d8 |
5.000 GHz 7.000 GHz 1.000 MHz 6,91727 GHz -40.67 dBm -27.67 dB 5.000 GHz 7.000 GHz 1,000 MHz 6.88778 GHz -40.52 dBm -27.52dp ||
— T — — -
J1 ] LU ] h; ] AHNNRERED we

Date: 5. AUG 2018 153444

Date: 5AUG 2018 153419
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band71 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

s 1
Ref Level 0,00 dBm  Offset 14.00 di Mode Auto Sweep Ref Level 0.00 d8m  Offset 14.00 d8 Mode Auto Sweap
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 61 Avgrwr
Limit n]m;uc PAFE Limit Allu'd< PARE
-10 ddR INE_ABE, FANS g INE_ABS PASS
-20 -
-30 da -30 dar
-40 dBm -40 dam
-50 d -50 d
60 dB -60 o
70 =70
-80 -80
-20 dBm -80 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
|Spuripus Emissions |Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 203.29585 MHz -55.84 dbm -42.84 db 30.000 MHz 652.000 MHz 100,000 kHz 60148776 MHz -55.79 dim -42.79 dB
709,000 MHz 1,000 GHz 100,000 kHz 976.59790 MHz -55.03 dBm -42.03 dB 709,000 MHz 1,000 GHz 100,000 kHz 996.36613 MHz -55.13 dem
1.000 GHz 3.000 GHz 1,000 MHz 2,94726 GHz -45,33 dBm -32.33 dB | 1.000 GHz 3.000 GHz 1,000 MHz 2,95026 GHz -45,20 dm |
3.000 GHz 5.000 GHz 1.000 MHz 435041 GHz -42.71 dBm -29.71 dB | 5.000 GHz 1.000 MHz 4.32642 GHz -42,92 dBm
5.000 GHz 7,000 GHz 1.000 MHz 697126 GHz -40.78 dim -27.78 dB 7,000 GHz 1,000 MHz 6,88678 GHz -40.76 dBm
e » ; N e A L
i ) Jj{ ) i

Date’ 5.AUG 2018 15:44:19

Date: 5.AUG 2018 15:45:35

LTE Band 71/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

S 1
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
71 Avgrwr 61 ivgrwr
Limit l]um k PARE Limit xlnm k PAFS
iPURIOUS |INE ABS PARS Jipp_$PURIOUS LINE ABS PABS
_SRURIOUS_ LY
-20 dBm
-30 di -30 di
40d 4nd
-y >
-50 dBm T -50 dBm 1
=60 dBm: -60 dBm
70 <70
-80 dBm -80 dBm:
-ap di -a0 d
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
|Spurinus Emissions | Spurious Emissions |
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
30.000 MHz 652.000 MHz 100,000 kHz 444.51124 MHz -55.71 dBm -42.71 dg 30.000 MHz 652.000 MHz 100,000 kHz 256,76112 MHz -55.64 dBm -42.64 di |
709,000 MHz 1,000 GHz 100,000 kHz 52797 MHz -55.03 dBm ~42 dB 709,000 MH2 1,000 GHz 100,000 kHz 9 2326 MHz -55.08 dBm -42.09 dB |
1.000 GHz 3.000 GHz 1,000 MHz 299175 GHz -45,23 dBm -32.23 dB | 1.000 GHz 3.000 GHz 1.000 MHz 2,97126 GHz -45,43 dBm =32.43 db |
3.000G 5.000 GHz 1.000 MHz 4.37141 GHz -42.77 dBm -29.77 d& | 5.000 GHz 1.000 MHz 4.02799 GHz -42.86 dBm -29.86 da |
5.000 GHz 7.000 GHz 1.000 MHz 699175 GHz -40.63 dBm -27.63 dB 7.000 GHz 1.000 MHz 6.88928 GHz -40.63 dBm -27.63 db
i
)i ] JL ] WHNRRERED we

Date: 5.AUG 2018 160419

Dats: 5.AUG 2018 16:08:31
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 71/ 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm  Offset 14.00 di Mode Auto Sweep Ref Level 0.00 d8m  Offset 14.00 d8 Mode Auto Sweap
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr 61 Avgrwr
Limit n]m,u k PAFE Limit A]hm i PAFE
b INE_ABS. PARS ] 5_LINE_ABS PARS
-30 dir -30 dam
-40 dBm == -40 dam
.
-50 di ; -50 di =
-0 di -60 dB
70 =70
-80 -80
-20 dBm -80 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
|Spuripus Emissions |Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 212,93208 MHz -55.68 dbm -42.68 db 30.000 MHz 652.000 MHz 100,000 kHz 6520,13843 MHz -55.58 dBm -42.59 dB
709,000 MHz 1,000 GHz 100,000 kHz 873,10539 MHz -54.82 dBm -41.82 di 709,000 MHz 1,000 GHz 100,000 kHz 95682967 MHz -55.06 dem -42.06 db |
1.000 GHz 3.000 GHz 1,000 MHz 297776 GHz -45.18 dBm | -32.18 dB | 1.000 GHz 3.000 GHz 1.000 MHz 2.98976 GHz -45,42 dBm | -32.42 db |
3.000 GHz 5.000 GHz2 1.000 MHz 4.91342 GHz 42,57 dBm -29.57 d8 | 3.000 GHz 5.000 GH2 1.000 MHz 4.37001 GHz -42.83 dBm -29.83 d8 |
5.000 GHz 7,000 GHz 1,000 MHz 6,97026 GHz -40,56 dBm -27.56 dB 5.000 GHz 7.000 GHz 1,000 MHz 6,99525 GHz -401,47 dim -27.47 db ||
- ” : L 4 - =
i ) - Jj{ )

Date’ 5:AUG 2018 161834

Date: 5.AUG 2018 16:20:43

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dBm Offset 1400 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 di Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 avorwr 071 varwr
Limit l]mu k PARS Limit A‘Ihm k PABE
AiRE_BPURIOUS | INE_ABS PARS -10 ddRE—BPURIOUS LINE ABS PABS
E 101 _SPURIOUS_
-20 dBm: -20 dBm
-30 di -30 di
and -40d
em
-50 dBn -50 dBm
-60 dBm: -60 dBm
70 <70
-80 dBm: -B80 dBm:
-ap d 90 di
Start 20.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
|Spurinus Emissions | Spurious Emissions |
Rangelow | Rangeup | RBW | Frequency |  pPowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
30.000 MHz 652.000 MHz 100,000 kHz 197. 70065 MHz -55.83 dBm -42.83 dB 30.000 MHz 652.000 MHz 100,000 kHz 6 GE8 MHz -55.77 dBm
709,000 MHz 1,000 GHz 100,000 kHz 71466883 MHz -55.06 dBm -42.06 dB | 709,000 MHz 1,000 GHz 100,000 kHz 9 1938 MHz -55.08 dBm
1.000 GHz 3.000 GHz 1.000 MHz 2.B6878 GHz -45,29 dBm | -32.29 dB | 1.000 GHz 3.000 GHz 1.000 MHz 96826 GH2 -45,22 dBm |
3.000 GHz 5.000 GHz 1.000 MHz 4.35441 GHz -42.71 dBm -29.71 d& | 3.000 G 5.000 GHz 1.000 MHz 40942 GHz -42.56 dBm
5.000 GHz 7.000 GHz 1.000 MHz £.80528 GHz -40.60 dBm -27.60 dB 5.000 GHz 7.000 GHz 1,000 MHz 6,99678 GHz -40.55 dBm
— e —— — -
J1 ] LU ] h; ] AHNNRERED we

Date: 5. AUG 2018 162212

Date: 5 AUG 2018 18:23.46
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 71 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date’ 5.AUG 2018 14:04:38

Date: 5 AUG 2018 14:03:12

s 1
Ref Level 0,00 dBm  Offset 14.00 di Mode Auto Sweep Ref Level 0.00 d8m  Offset 14.00 d8 Mode Auto Sweap
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 61 Avgrwr
Limit n]m_w K PAES Limit A]Iw k PAES
(2] INE_ABS PABS INE_ABS PAES
10 Al - -10 déf—
M SPURIOL
-20 -20 d8
-30 da -30 dar
-40 dBm — -40 dam —
A
-50 d = -50 d —
e T
70 =70
-80 -80
-20 dBm -80 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
|Spuripus Emissions |Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs | Alimit Rengelow | Rangeup | RBW | Frequency | Powerabs |  alimit
30.000 MHz 652.000 MHz 100.000 kHz 208.09105 MHz -55.60 dBm -42.60 db 30.000 MHz 652.000 MHz 100,000 kHz 593 405680 MHz -55.83 dim -42.83 dB
709,000 MHz 1,000 GHz 100,000 kHz 966,13237 MHz -55.04 dBm ~42.04 dB 709,000 MHz 1,000 GHz 100,000 kHz 931.53796 MHz -55.28 dim -42.22 di
1.000 GHz 3.000 GHz 1,000 MHz 297376 GHz -45.22 dBm -32.22 dB | 1.000 GHz 3.000 GHz 1,000 MHz 2.95376 GHz -45,18 dBm | -32.18 dB |
3.000 GHz 5.000 GHz2 1.000 MHz 4.31892 GHz 42,74 dBm =29.74 d8 | 5.000 GH2 1.000 MHz 4.33342 GHz -42.58 dBm -29.58 d8 |
5.000 GHz 7,000 GHz 1.000 MHz 695176 GHz -40.61 dBm -27.61 dB 7,000 GHz 1,000 MHz 6,95076 GHz -40.57 dBm -27.57 dB
e » et N e 2 L =
i ) Jj{ ) i

Highest Channel / 64QAM

Date: 5. AUG 2018 14.05:59

Ref Level 0.00 dBm Offset 1400 dB Mode Auto Sweep
SGL Count 100/100
@1 Avorwr
Limit n]um k PARS
IPLRIOUS | INE_ABS PASS
-30 di
40d
.
-50 dBn
-60 dBm
70
-80 dBm:
-ap d
Start 20.0 MHz 15005 pts Stop 7.0 GHz
|Spurinus Emissions
Rangelow | Rangeup | RBW | Frequency |  pPowerabs | ALimit
30.000 MHz 652.000 MHz 100,000 kHz 603, 57451 MHz -55.67 dBm -42.67 di
709,000 MHz 1,000 GHz 100,000 kHz 982.41209 MHz -54.83 dBm -41.83 dB
1.000 GHz 3.000 GHz 1.000 MHz 2,97026 GHz -45,30 dBm -32.30 dB |
3.000 G 5.000 GHz 1.000 MHz 430492 GHz -42.68 dBm -29.68 d8 |
5.000 GHz 7.000 GHz 1.000 MHz £,95326 GHz -40 dBm -27.66 db
i
Bj J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 71/ 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

s 1
Ref Level 0,00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 0.00 d8m  Offset 15,00 d8 Mode Auto Sweap
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 61 Avgrwr
Limit n]m_w K PAES Limit A]Iw k PAES
(2] INE_ABS PABS INE_ABS PAES
10 Al - -10 déf—
M SPURIOL
-20 -20 d8
-30 da -30 dar
-40 dBm = -40 dam
-50 di - 504 -
- i o
60 dB 60 dB
70 =70
-80 -80
-20 dBm -80 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
|Spuripus Emissions |Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs | Alimit Rengelow | Rangeup | RBW | Frequency |__Powerabs |  Alimit
30.000 MHz 652.000 MHz 100.000 kHz 585.01299 MHz -54.77 dBm -41.77 di 30.000 MHz 652.000 MHz 100,000 kHz 629, B4208 MHz -54.75 dim -41.75 dif
709,000 MHz 1,000 GHz 100,000 kHz 969,62088 MHz -54.01 dBm -41.01 di 709,000 MHz 1,000 GHz 100,000 kkz 944,91059 Mz -54.22 dBm -41.22 dB
1.000 GHz 3.000 GHz 1,000 MHz 2,97426 GHz -44.48 dBm -31.48 db | 1.000 GHz 3.000 GHz 1,000 MHz 2,80230 GHz -44.31 dBm | -31.31 0B |
3.000 GHz 5.000 GHz 1.000 MHz 4.39890 GHz -41.73 dBm -28.73 dB | 5.000 GHz 1.000 MHz 4.03649 GHz -41.99 dBm -28.99 d8 |
5.000 GHz 7,000 GHz 1.000 MHz 690877 GHz -39.61 dBm -26.61 df 7,000 GHz 1,000 MHz 6,99425 GHz -39.67 dBm -26.67 dB
i ) Jj{ )

Date’ 5.AUG 2018 14:42:02

Date: 5.AUG 2018 14:46:48

Highest Channel / 64QAM

Ref Level 0.00 dBm Offset 1500 dB Mode Auto Sweep
SGL Count 100/100
@1 Avorwr
Limit n]um k PARS
IPLRIOUS | INE_ABS PASS
-30 di
40d
-
60 dBm:
70
-80 dBm:
-ap d
Start 20.0 MHz 15005 pts Stop 7.0 GHz
|Spurinus Emissions
Rangelow | Rangeup | RBW | Frequency |  powerabs | ALimit
30.000 MHz 652.000 MHz 100,000 kHz £35.27786 MHz -54.66 dBm -41.66 dB
709,000 MHz 1,000 GHz 100,000 kHz 911.47902 MHz -54.20 dBm -41.20 dB
1.000 GHz 3.000 GHz 1.000 MHz 2,99825 GHz -44.45 dBm =31.45 dB |
3.000 G 5.000 GHz 1.000 MHz 26343 GHz -41.93 dBm -28.93 d8 |
5.000 GHz 7.000 GHz 1.000 MHz 6.86728 GHz -30.64 dBm -26.64 db
i
JL J LU ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 71/ 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

s 1
Ref Level 0,00 dBm  Offset 14.00 di Mode Auto Sweep Ref Level 0.00 d8m  Offset 14.00 d8 Mode Auto Sweap
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 61 Avgrwr
Limit n]m_w K PAES Limit A]Iw k PAES
(2] INE_ABS PABS INE_ABS PAES
10 Al -10 déf—
M SPURIOL
-20 -20 d8
-30 da -30 dar
-40 dBm - -40 dam —
"
-50 d — -50 d f
T T
70 =70
-80 -80
-20 dBm -80 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
|Spuripus Emissions |Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs | Alimit Rengelow | Rangeup | RBW | Frequency | Powerabs |  alimit
30.000 MHz 652.000 MHz 100.000 kHz 202,98501 MHz -55.66 dBm -42.66 db 30.000 MHz 652.000 MHz 100,000 kHz 24836832 MHz -55.84 dim -42.94 dB
709,000 MHz 1,000 GHz 100,000 kHz 997.52897 MHz -55.21 dBm ~42.21 dB 709,000 MHz 1,000 GHz 100,000 kHz 90886264 MHz -55.10 dem -42.10 di
1.000 GHz 3.000 GHz 1,000 MHz 2,97826 GHz -45.28 dBm -32.28 db | 1.000 GHz 3.000 GHz 1,000 MHz 2.99325 GHz -45,38 dBm | -32.38 dB |
3.000 GHz 5.000 GHz2 1.000 MHz 4.38540 GHz -42.85 dBm -29.85 d8 | 5.000 GH2 1.000 MHz 4.26003 GHz -42.78 dBm -29.78 d8 |
5.000 GHz 7,000 GHz 1.000 MHz 6.67883 GHz -40.71 dBm -27.71 dB 7,000 GHz 1,000 MHz 6,99525 GHz -40.42 dBm -27.42 dB
e » N e L =
i ) Jj{ ) i

Date: 5.AUG 2018 15:30:07

Date: 5 AUG 2018 15:34.02

Highest Channel / 64QAM

Ref Level 0.00 dBm Offset 1400 dB Mode Auto Sweep
SGL Count 100/100
@1 Avorwr
Limit n]um k PARS
IPLRIOUS | INE_ABS PASS
-30 di
40d
-50 dBm
_-l—-—-‘-—J
-60 dBm:
70
-80 dBm:
-ap d
Start 20.0 MHz 15005 pts Stop 7.0 GHz
|Spurinus Emissions
Rangelow | Rangeup | RBW | Frequency |  pPowerabs | ALimit
30.000 MHz 652.000 MHz 100,000 kHz 202.36332 MHz -55.72 dBm -42.72 dB
709,000 MHz 1,000 GHz 100,000 kHz 710.59890 MHz -55.05 dBm -42.05 dB
1.000 GHz 3.000 GHz 1.000 MHz 2,91877 GHz -45,50 dBm =32.50 dB |
3.000 G 5.000 GHz 1.000 MHz 4.91392 GHz -42.67 dBm =29.67 dB |
5.000 GHz 7.000 GHz 1.000 MHz £.,94476 GHz -40.70 dBm -27.70 dB
i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 71/ 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date’ 5.AUG 2018 16:08:20

Datg: 5.AUG 2018 16:21:08

s 1
Ref Level 0,00 dBm  Offset 14.00 di Mode Auto Sweep Ref Level 0.00 d8m  Offset 14.00 d8 Mode Auto Sweap
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 61 Avgrwr
Limit n]m_w K PAES Limit A]Iw k PAES
(2] INE_ABS PABS INE_ABS PAES
10 Al - -10 déf—
M SPURIOL
-20 -20 d8
-30 da -30 dar
-40 dBm —— -40 dam
" ;
-50 d — -50 d f
et prwr:
70 =70
-80 -80
-20 dBm -80 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
|Spuripus Emissions |Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  Alimit Rengelow | Rangeup | RBW | Frequency | Powerabs |  alimit
30.000 MHz 652.000 MHz 100.000 kHz 208.58021 MH: -55.88 dbm -42.88 db 30.000 MHz 652.000 MHz 100,000 kHz 203,29585 MHz -55.84 dim -42.94 dB
709,000 MHz 1,000 GHz 100,000 kHz 916.42108 MHz -54.83 dBm -41.83 dB 709,000 MHz 1,000 GHz 100,000 kHz 93560789 MHz -54.99 dBm
1.000 GHz 3.000 GHz 1,000 MHz 297576 GHz -45.28 dBm -32.28 db | 1.000 GHz 3.000 GHz 1,000 MHz 2,98625 GHz -45,35 dm |
3.000 GHz 5.000 GHz 1.000 MHz 203 GHz -42.79 dbm -29.79 dB | 5.000 GHz 1.000 MHz 4.34941 GH2 -42.82 dBm
5.000 GHz 7,000 GHz 1.000 MHz 6,95476 GHz -40.64 dim -27.64 dB 7,000 GHz 1,000 MHz 6,93877 GHz -40.60 dBm
e » Lk N e L
i ) Jj{ ) i

Highest Channel / 64QAM

Date: 5. AUG 2018 162419

Ref Level 0.00 dBm Offset 1400 dB Mode Auto Sweep
SGL Count 100/100
@1 Avorwr
Limit n]um k PARS
IPLRIOUS | INE_ABS PASS
-30 di
40d
-50 dBm
—— -—-IJ
-60 dBm:
70
-80 dBm:
-ap d
Start 20.0 MHz 15005 pts Stop 7.0 GHz
|Spurinus Emissions
Range Low Range Up | RBW | Frequency |  powerabs | ALimit
30.000 MHz 652.000 MHz 100,000 kHz 646,87106 MHz -55.79 dBm -42.79 dB
709,000 MHz 1,000 GHz 100,000 kHz 949.56194 MHz -55.07 dBm -42.07 d&
1.000 GHz 3.000 GHz 1.000 MHz 2,96376 GHz -45,31 dBm =32.31 dB |
3.000 G 5.000 GHz 1.000 MHz 792 GHz -42.82 dBm -29.82 d8 |
5.000 GHz 7.000 GHz 1.000 MHz 6,97276 GHz -401.49 dBm -27
i
JL J LU ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

For CA:

LTE Band 7 / 10MHz+20MHz

QPSK

Lowest Channel / 1IRB0O and 1RB99

Lowest Channel / 1RB49 and 1RBO

tr
Ref Level dBm  Offset 15.00 dB Mode Auto Sweep Ref Lavel dBm Offset 15.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (hack Limit Ghock T
.10 AdpR—SEURIONUS L INE ARS PARS .10 MAR—BRPURIONS LINE ARS £
_LINE_ABS E _LINE_ABS
" A, o, | [ S
P W -40 dBm—g s ~ o Ao
[ L™ b = 7 S prmante™ L, N =
-50 dBm
50 dbi
<70 dBm
-80 dem
a0 dem
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions ;Spnrluus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B66.93403 MHz | -43.20 dBm -1B,90 df 30,000 MHz | 1.000 GHz | 1.000 MHz | 956.61419 MHz -43,79 dBm -18,79 dB
1.000 GHz 2,490 GHz | 1.600 MHz 2.15014 GHz -44.25 dBm -19,25 di 1.000 GHz 2,450 GHz | 1.000 MHz 2.48330 GHz -41,36 dBm -16,36 dB
2.580 G 5,000 GHz 1.000 MHz | z dBrn -16.21 0B 2.580 GHz | 5.000 GHz 1.000 MHz | 4.39440 GHz | -41,0% dim | -16.05 d&
10,000 GHz | 1.000 MHz 6.86706 G Bm =14.42 dB 5.000 GHz 10.000 GHz | 1.000 MHz 6.86856 GHz -39.47 dBm =14.47 dB
10.000 GHz 18.000 GHz | 1.000 MHz 1 -38.16 dBm -13.16 dB 10.000 GHz 18.000 GHz | 1.000 MHz | 16.40435 GHz -37.95 dBm -12.95d8
18.000 GHz 26.000 GHz 1.000 MHz -38.05 dBm -13.05 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.80514 GHz -38.26 dBm -13.26 dB
v T

TITNTNI o8

Date 27 JUL 2018 11.40:35

(LU —

Date 27 JUL 2018 114438

Lowest Channel / FullRB

N/A

Ref Level 0,00 dBm
SGL Count 100/100

offset 15.00 d& Mode Auto Sweep

@1 AvgPwr
Limit (hack
.10 AdpR—SEURIONUS L INE ARS
- Y 5 A
~ Mt r—
-60 d
-70 d8i
-a0 der
-an der
Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 599.41278 MHz | -43.81 dBm -18,81 df
1.000 GHz 2,490 GHz | 1.600 MHz 2.48826 GHz -30.10 dBm -5,10 dB
2.580 GHz | 5,000 GHz 1.000 MHz | 800 GHz | -41,35 dBm | -16.36 R
5.000 GHz 10,000 GHz | 1.000 MHz GH1S5 GHz -39.26 dbm -14.26 dB
10.000 GHz 18.000 GHz | 1.000 MHz 16.43435 GHz -38.06 dBm -13.06 4B
18.000 GHz 26.000 GHz 1.000 MHz 18,6464 GHz -38.10 dBm -13.10 dB
i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 7 / 10MHz+20MHz

QPSK

MiddleChannel / 1IRB0O and 1RB99

Middle Channel / 1IRB49 and 1RBO

Ref Level dBm  Offset 15.00 dB Mode Auto Sweep Offset 15.00 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (hack P Limit Ghock [T
.10 AdpR—SEURIONUS L INE ARS PARS .10 MAR—BRPURIONS LINE ARS £
- A [ W | .
N A A e ="
<70 dBm
-80 dem
a0 dem
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions ;Spnrluus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 927.52874 MHz | -43.68 dBm -1B,66 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | B885.35482 MHz -43,73 dBm -18,73 dB
1.000 GHz 2,490 GHz | 1.600 MHz -44.27 dBm -19,27 dB 1.000 GHz 2,450 GHz | 1.000 MHz 2.48876 GHz -43,30 dém -18,30 dB
2.580 G 5,000 GHz 1.000 MHz | -41,29 dBm | 2.580 GHz | 5,000 GHz 1,000 MHz | 019 GHz | -41 40 dBm | -16.40 d&
10,000 GHz | 1.000 MHz -39.41 dBm 5.000 GHz 10.000 GHz | 1.000 MHz 6.85506 GHz -39.44 dBm =14.44 dB
10.000 GHz 18.000 GHz | 1.000 MHz -37.93 dBm -12.93 dB 10.000 GHz 18.000 GHz | 1.000 MHz | 16.42835 GHz -37.91 dém -12.914d8
18.000 GHz 26.000 GHz 1.000 MHz -37.97 dBm -12.97 dB 18.000 GHz 26.000 GHz 1.000 MHz 9.80164 GHz -38.01 dBm -13.01 dg
v T

Date 27.JUL 2018 115141

TITNTNI o8

Date 31 JUL 2018 10:3320

(LU —

Middle Channel / FullRB

N/A

Crer

Ref Level 0,00 dBm
SGL Count 100/100
@1 AvgPwr

Limit (hack
10 AdRR—HEURIONS | INE

offset 15.00 d& Mode Auto Sweep

ABS

APy A
- y B A o
60 o
-70 d8i
-a0 der
-an der
Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 401.35182 MHz | -44,16 dBm -19,16 df
1.000 GHz 2,490 GHz | 1.600 MHz 48975 GHz -41.01 dBm -16,01 dB
2.580 GHz | 5,000 GHz 1.000 MHz | 58605 GHz | -41,84 dBm -16.84 R
5.000 GHz 10,000 GHz | 1.000 MHz 80156 GHz -39,91 dim ~14.91 dB
10.000 GHz 18.000 GHz | 1.000 MHz 16.44185 GHz -38.57 dBm -13.57 dB
18.000 GHz 26.000 GHz 1.000 MHz 18,6464 GHz -38.68 dBm -13.68 dB

i L1111
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 7 / 10MHz+20MHz

QPSK

Highest Channel / 1RB0 and 1RB99

Highest Channel / 1RB49 and 1RBO

TITNTNI o8

Date 2 AUG 2018 15:02:01

Ref Level dBm  Offset 15.00 dB Mode Auto Sweep Offset 15.00 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (hack P Limit Ghock [T
.10 AdpR—SEURIONUS L INE ARS PARS .10 MAR—BRPURIONS LINE ARS £
-, A 2 .
= i M hede T e —— P Wy g —————
<70 dBm
80 dBm
a0 dem
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions ;Spnrluus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B858.69315 MHz | -442.29 dBm -19,28 df 30,000 MHz | 1.000 GHz | 1.000 MHz | 965.33983 MHz -44.40 dBm ~19.40 dB
1.000 GHz 2,490 GHz | 1.600 MHz 80110 GHz -44.77 dBm -19,77 dB 1.000 GHz 2,450 GHz | 1.000 MHz 1.65237 GHz -44,95 dBm
2.580 G 5,000 GHz 1.000 MHz | 59660 GHz | -40,98 dBm -15,98 dR 2.580 GHz | 5.000 GHz 1.000 MHz | 4.32616 GHz | -41,74 dim |
10,000 GHz | 1.000 MHz 6.95805 GHz -39.82 dBm -14.82 dB 5.000 GHz 10.000 GHz | 1.000 MHz 6.20906 GHz -40.06 dBm
10.000 GHz 18.000 GHz | 1.000 MHz 16.40385 GHz | -38.26 dBm -13.26 dB 10.000 GHz 18.000 GHz | 1.000 MHz | 16.42985 GHz -38.53 dém -13.53d8
18.000 GHz 26.000 GHz 1.000 MHz 19.80364 GHz -38.63 dBm -13.63 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.15462 GHz -38.81 dBm -13.81 dB
v T

(LU —

Date 2 AUG 2018 15:06'533

Highest Channel / FullRB

N/A

Crer

Ref Level 0,00 dBm
SGL Count 100/100

offset 15.00 d& Mode Auto Sweep

@1 AvgPwr
Limit (hack
.10 AdpR—SEURIONUS L INE ARS
- T
~ Y
-60 d
-70 d8i
-a0 der
-an der
Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 95467516 MHz | -44,18 dBm -19,16 df
1.000 GHz 2,490 GHz | 1.600 MHz 1 -44,92 dBm -19,92 di
2.580 GHz | 5,000 GHz 1.000 MHz | 507 GHz | -41,70 dBfm | 16,70 dR
5.000 GHz 10,000 GHz | 1.000 MHz GASSS GHz -39,91 dim ~14.81 dB
10.000 GHz 18.000 GHz | 1.000 MHz 16.40785 GHz -38.55 dBm -13.55 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.60714 GHz -38.70 dBm -13.70 dB

i L1111
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 7 / 15MHz+10MHz

QPSK

Lowest Channel / 1IRB0O and 1RB49

Lowest Channel / 1RB74 and 1RBO

Ref Level dBm  Offset 15.00 dB Mode Auto Sweep Offset 15.00 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (hack P Limit Ghock [T
.10 AdpR—SEURIONUS L INE ARS PARS .10 MAR—BRPURIONS LINE ARS £
A A A, .
r S, . —— ™= PRE——— b dbet i
<70 dBm
-80 dem
a0 dem
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions ;Spnrluus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 898.92804 MHz | -442.20 dBm -19,20 df 30,000 MHz | 1.000 GHz | 1.000 MHz | 916.37931 MHz -44.46 dBm -19.46 dB
1.000 GHz 2,490 GHz | 1.600 MHz 2.11390 GHz -44.86 dBm -19,86 dB 1.000 GHz 2,450 GHz | 1.000 MHz 276 GHz -44,81 dém -19,61 dB
2.580 G 5,000 GHz 1.000 MHz | -41.91 dBm 16,91 dB 2.580 GHz | 5.000 GHz 1.000 MHz | 4.34504 GHz | -41,80 dim | -16.80 d&
10,000 GHz | 1.000 MHz -39,92 dbm -14.92 dB 5.000 GHz 10.000 GHz | 1.000 MHz 6.96205 GHz -39.,93 dBm -14.93 dB
10.000 GHz 18.000 GHz | 1.000 MHz -38.32 dBm -13.32 dB 10.000 GHz 18.000 GHz | 1.000 MHz | 16.42085 GHz -38.47 dBm -13.47.d8
18.000 GHz 26.000 GHz 1.000 MHz -38.66 dBm -13.66 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.15162 GHz -38.77 dBm -13.77 dg
v

Date 2 AUG 2018 15:10°57

TITNTNI o8 [ Il

Date 2 AUG 2018 15:15

(LU —

"

Lowest Channel / FullRB

N/A

Date! 2AUG 2018 15:21:42

Ref Level 0.00 dBm  Offset 15.00 di Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PARS
.10 ddRA—HBURIOUS | INE_ARS B
-20 dém
d | 5, -
-40 dem— o = y e =
-50 dB
=60 d
-70 d8
-B0 de
-e0d
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurihus Emissions |
| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz | 1.000 GHz 1,000 MHz 871.78161 MHz | -44,09 dém -19.09 di |
1.000 GHz 2490 GHz 1,000 MHz 2,48926 GHz -32.30 dBm -7.30 dB
2,580 GHz 5,000 GHz 1,000 MHz #4.37310 GHz -41.85 dBm -16.85 dB |
I 5.000 GHz 10.000 GHz 1.000 MHz 6,98B05 GHz -39.83 dBm | -14.83 dB |
| 10.000 GHz 18,000 GHz 1.000 MHz 16.42485 GHz -38.32 dBm -13.32 d8 |
18.000 GHz 26.000 GHz 1.000 MHz 20,18911 GHz -36.80 dBm -13.80 dB
i
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SPORTON LAB.

FCC RF Test Report Report No. : FG871004-01B

LTE Band 7 / 15MHz+10MHz
QPSK

Ref Level dBm  Offset 15.00 dB Mode Auto Sweep Offset 15.00 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (hack P Limit Ghock [T
.10 AdpR—SEURIONUS L INE ARS PARS .10 MAR—BRPURIONS LINE ARS £
5, - A, A
= A~ b B T, = r——— ~ ~ Y L
-50 dBm
-60 o
<70 dBm
-80 dem
-90 dem
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions ;Spnrluus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B71.78161 MHz | -44,08 dBm 30,000 MHz | 1.000 GHz | 1.000 MHz | CEE] -44.21 dim -18.21 di
1.000 GHz 2,490 GHz | 1.600 MHz 2.48926 GHz -32.30 dBm 1.000 GHz 2,450 GHz | 1.000 MHz 2 -44.,64 dBm -19,64 dB
2.580 G 5,000 GHz 1.000 MHz | 0GHz | -+41,85 dBm 2.580 GHz | 5.000 GHz 1,000 MHz | 4 -41 iBm -16.67 d&
10,000 GHz | 1.000 MHz 6.88805 GHz -39.83 dbm 5.000 GHz 10,000 GHz | 1,000 MHz 6. -35,30 dim ~14.90 dB
10.000 GHz 18.000 GHz | 1.000 MHz 16.42485 GHz | -38.32 dBm -13.32 dB 10.000 GHz 18.000 GHz | 1.000 MHz | 44735 GHz -38.63 dBm -13.63d8
18.000 GHz 26.000 GHz 1.000 MHz 20.18911 GHz -38.80 dBm -13.80 dB 18.000 GHz 26.000 GHz 1.000 MHz 9.80514 GHz -38.76 dBm -13.76 dB
v T
L y W e L J1 T ]
Date. 2 AUG 2018 15:21.42 Date 2 AUG 2018 16:27:24
I
Ref Level 0,00 dém  Offset 15.00 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit (hack
.10 AdpR—SEURIONUS L INE ARS
. .
= N Bdhadis o =
-60 d
-70 d8
-a0 der
-an der
Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 91395552 Mz | -44.20 dBm -18,20 df
1.000 GHz 2,490 GHz | 1.600 MHz 1.72315 GHz -44.77 dBm -19,77 dB
2.580 GHz | 5,000 GHz 1.000 MHz | 4.31358 GHz | -+41,84 dBm -16.84 R
5.000 GHz 10,000 GHz | 1.000 MHz 6.83156 GHz -38,77 dbm ~14.77 dB
10.000 GHz 18.000 GHz | 1.000 MHz 5.41385 GHz -38.42 dBm -13.42 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.14862 GHz -38.61 dBm -13.61 dB
i
I (]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 7 / 15MHz+10MHz

QPSK

Highest Channel / 1RB0 and 1RB49

Highest Channel / 1RB74 and 1RBO

Ref Level dBm  Offset 15.00 dB Mode Auto Sweep Offset 15.00 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (hack P Limit Ghock [T
.10 AdpR—SEURIONUS L INE ARS PARS .10 MAR—BRPURIONS LINE ARS £
ey n - 5 s
~ P ey —— i A b 4 N | ———
<70 dBm
-80 dem
a0 dem
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions ;Spnrluus Emissions
| Rangelow | Rangeup | RBW Frequency |  PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 987.63868 MHz | -42.33 dBm -19,33 df 30,000 MHz | 1.000 GHz | 1.000 MHz | 928.01348 MHz -44.35 dBm
1.000 GHz 2,490 GHz | 1.600 MHz 2.10943 GHz -44.81 dBm -19,81 dB 1.000 GHz 2,450 GHz | 1.000 MHz 76337 GHz -45.02 dém
2.580 G 5,000 GHz 1.000 MHz | 441517 GHz | -41,88 dBm 2.580 GHz | 5.000 GHz 1,000 MHz | 3 GHz | -41,66 dBm |
10,000 GHz | 1.000 MHz 6.88656 G -39,83 dbm 5.000 GHz 10.000 GHz | 1.000 MHz 6.86406 GHz -39.88 dBm
10.000 GHz 18.000 GHz | 1.000 MHz 16.43035 GHz | -38.41 dBm -13.41 dB 10.000 GHz 18.000 GHz | 1.000 MHz | 16.40985 GHz -38.44 dBm -13.44 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.80064 GHz -38.59 dBm -13.53 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.23761 GHz -38.77 dBm -13.77 dg
v T
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Date 2 AUG 2018 16:26:33

Date 2 AUG 2018 16:52

(LU —

43

Highest Channel / FullRB

N/A

Crer

Ref Level 0,00 dBm
SGL Count 100/100

offset 15.00 d& Mode Auto Sweep

@1 AvgPwr
Limit (hack
.10 AdpR—SEURIONUS L INE ARS
~ . a,
— — At (N ——
-60 d
-70 d8i
-a0 der
-an der
Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 978.91304 MHz | -43.91 dBm
1.000 GHz 2,490 GHz | 1.600 MHz 2.16256 GHz -44.78 dBm
2.580 GHz | 5,000 GHz 1.000 MHz | 4.33342 GHz | -41,62 dBm
5.000 GHz 10,000 GHz | 1.000 MHz 6.83257 GHz -39,91 dim
10.000 GHz 18.000 GHz | 1.000 MHz 17.81326 GHz -38.57 dBm
18.000 GHz 26.000 GHz 1.000 MHz 18.78614 GHz -38.76 dBm
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LTE Band 7 / 15MHz+15MHz

QPSK

Ref Level dBm  Offset 15.00 dB Mode Auto Sweep Offset 15.00 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Limit (hack P Limit Ghock [T
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<70 dBm
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Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions ;Spnrluus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B54.87006 MHz | -43.83 dBm -18,83 df 30,000 MHz | 1.000 GHz | 1.000 MHz | 94061719 Mkz -43,75 dBm | -16,75 dB
1.000 GHz 2,490 GHz | 1.600 MHz 2.13078 GHz -44.38 dBm -19,38 dB 1.000 GHz 2,450 GHz | 1.000 MHz 2.14170 GHz -44,40 dém 19,40 dB
2.580 G 5,000 GHz 1.000 MHz | 4.33826 GHz | -+41,05 dBm 16,05 dR 2.580 GHz | 5.000 GHz 1,000 MHz | 4.33391 GHz | -41 41 dBm | -16.41 dB
10,000 GHz | 1.000 MHz -38.50 dbm -14.50 dB 5.000 GHz 10,000 GHz | 1,000 MHz 6.58055 GHz -36.44 dism “14.44 dB
10.000 GHz 18.000 GHz | 1.000 MHz -38.09 dBm -13.08 dB 10.000 GHz 18.000 GHz | 1.000 MHz | 40235 GHz -37.86 dBm -12.86°dB
18.000 GHz 26.000 GHz 1.000 MHz -37.88 dBm -12.88 dB 18.000 GHz 26.000 GHz 1.000 MHz 9.80814 GHz -38.17 dBm -13.17 dg
v T
[ i T & [ il o -
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I
Ref Level 0,00 dém  Offset 15.00 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit (hack
.10 AdpR—SEURIONUS L INE ARS
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~ = SR i e = =
-60 d
-70 d8
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-an der
Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 923.16592 MHz | -43.71 dBm 18,71 df
1.000 GHz 2,490 GHz | 1.600 MHz 2.48926 GHz -33.58 dBm -8,56 dB
2.580 GHz | 5,000 GHz 1.000 MHz | 4.31794 GHz | -40,99 dBm -15,90 dR
5.000 GHz 10,000 GHz | 1.000 MHz 6.87206 GHz -38.43 dbm
10.000 GHz 18.000 GHz | 1.000 MHz 17.80826 GHz -38.00 dBm -13.00 4B
18.000 GHz 26.000 GHz 1.000 MHz 18.60764 GHz -38.23 dBm -13.23 dB
i
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Report No. : FG871004-01B

LTE Band 7 / 15MHz+15MHz

QPSK

Middle Channel / 1IRB0O and 1RB74

Middle Channel / 1IRB74 and 1RBO

Ref Level dBm  Offset 15.00 dB Mode Auto Sweep Offset 15.00 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (hack P Limit Ghock [T
.10 AdpR—SEURIONUS L INE ARS PARS .10 MAR—BRPURIONS LINE ARS £
A o= ) Ao | Y A
N L iRk b el P —E S e
<70 dBm
-80 dem
a0 dem
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions ;Spnrluus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 983.76062 MHz | -43,74 dBm 30,000 MHz | 1.000 GHz | 1.000 MHz | 905.71464 MHz -43,77 dBm 17
1.000 GHz 2,490 GHz | 1.600 MHz 2.11688 GHz -44.23 dBm 1.000 GHz 2,450 GHz | 1.000 MHz 2.12482 GHz -44,39 dém
2.580 G 5,000 GHz 1.000 MHz | 4.34930 GHz | -41.17 dBm 2.580 GHz | 5.000 GHz 1.000 MHz | 4.30439 GHz | -41,26 dBm |
10,000 GHz | 1.000 MHz 6.88856 G -39.44 dbm 5.000 GHz 10.000 GHz | 1.000 MHz 6.86406 GHz -39.34 dBm
10.000 GHz 18.000 GHz | 1.000 MHz 16.43335 GHz | -37.97 dBm 12,87 dB 10.000 GHz 18.000 GHz | 1.000 MHz | 16.41535 GHz -37.87 dém v B |
18.000 GHz 26.000 GHz 1.000 MHz 20.15012 GHz -38.22 dBm -13.22 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.14912 GHz -38.21 dBm -13.21 dB
v T
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Limit (hack
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-70 d8i
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-an der
Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 92655922 Mz | -43.62 dBm -18,62 df
1.000 GHz 2,490 GHz | 1.600 MHz 2.48876 GHz -41.39 dBm -16,39 dB
2.580 GHz | 5,000 GHz 1.000 MHz | 4.33294 GHz | -41,24 dBm -16.24 B
5.000 GHz 10,000 GHz | 1.000 MHz 6.86256 GHz
10.000 GHz 18.000 GHz | 1.000 MHz 5.43785 GHz -37.91 dBm -12.91 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.14962 GHz -38.27 dBm -13.27 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 7 / 15MHz+15MHz

QPSK

Highest Channel / 1RB0 and 1RB74

Highest Channel / 1RB74 and 1RBO

Ref Level dBm  Offset 15.00 dB Mode Auto Sweep Offset 15.00 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Limit (hack P Limit Ghock [T
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<70 dBm
-80 dem
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Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions ;Spnrluus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 972.12644 MHz | -43.86 dBm 30,000 MHz | 1.000 GHz | 1.000 MHz | 939.15292 MHz -43,76 dBm -18,76 dB
1.000 GHz 2,490 GHz | 1.600 MHz 1.71720 GHz -44.33 dBm 1.000 GHz 2,450 GHz | 1.000 MHz 2.12582 GHz -44,19 dBm 19,15 dB
2.580 G 5,000 GHz 1.000 MHz | 4.27003 GHz | -41,24 dBm 2.580 GHz | 5.000 GHz 1.000 MHz | 4.30729 GHz | -41,31 dBm | -16.31 dB
10,000 GHz | 1.000 MHz 6.95905 GHz -39.32 dBm -14.32 dB 5.000 GHz 10.000 GHz | 1.000 MHz 6.88506 GHz -39.38 dBm -14.36 dB
10.000 GHz 18.000 GHz | 1.000 MHz 42535 GHz | -37.98 dBm -12.98 dB 10.000 GHz 18.000 GHz | 1.000 MHz | 16.40635 GHz -37.99 dém -12.09 dB
18.000 GHz 26.000 GHz 1.000 MHz 764 GHz -38.23 dBm -13.23 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.80614 GHz -38.33 dBm -13.33 dB
v T
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:Spnriuus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 96291504 Mz | -43,75 dBm -18,75 df
1.000 GHz 2,490 GHz | 1.600 MHz 09603 GHz -44.39 dBm -19,35 dB
2.580 GHz | 5,000 GHz 1.000 MHz | 58218 GHz | -34.18 dBm -8,18 4R
5.000 GHz 10,000 GHz | 1.000 MHz 4206 GHz -38.32 dbm -14.32 dB
10.000 GHz 18.000 GHz | 1.000 MHz 935 GHz2 -38.00 dBm -13.00 4B
18.000 GHz 26.000 GHz 1.000 MHz 764 GHz -38.24 dBm -13.24 dB
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LTE Band 7 / 15MHz+20MHz

QPSK

Lowest Channel / 1IRB0O and 1RB9

Lowest Channel / 1RB74 and 1RBO

lCE-'
Ref Level dBm  Offset 15.00 dB Mode Auto Sweep Offset 15.00 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions ;Spnrluus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 943.52574 MHz | -43.55 dBm -1B,55 df 30,000 MHz | 1.000 GHz | 1.000 MHz | 924.13543 MHz -43.59 dBm -18,58 dB
1.000 GHz 2,490 GHz | 1.600 MHz 2.21419 GHz -44.29 dBm - 1.000 GHz 2,450 GHz | 1.000 MHz 2.15908 GHz -44,30 dém -19,30 dB
2.580 G 5,000 GHz 1.000 MHz | 4.06244 GHz | -41.11 dBm | -1 2.580 GHz | 5.000 GHz 1.000 MHz | 4.37310 GHz | -41,27 dim |
10,000 GHz | 1.000 MHz 6.87206 G -39.20 dBm -1, 5.000 GHz 10.000 GHz | 1.000 MHz 6.99905 GHz -39.17 dBm
10.000 GHz 18.000 GHz | 1.000 MHz 41035 GHz | -37.85 dBm -1 10.000 GHz 18.000 GHz | 1.000 MHz | 16.40435 GHz -37.94 dim -12.94 dB
18.000 GHz 26.000 GHz 1.000 MHz -37.94 dBm -12.0 18.000 GHz 26.000 GHz 1.000 MHz 9.80814 GHz -38.18 dBm -13.18 dB
v T
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:Spnriuus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 912.01548 MHz | -43.54 dBm -18,54 df
1.000 GHz 2,490 GHz | 1.600 MHz 48975 GHz -37.56 dBm -12,56 dB
2.580 GHz | 5,000 GHz 1.000 MHz | 4.35472 GHz | -16.21 0B
5.000 GHz 10,000 GHz | 1.000 MHz 95405 GHz -14.18 dB
10.000 GHz 18.000 GHz | 1.000 MHz 7365 GHz2 -37.83 dBm -12.83 dB
18.000 GHz 26.000 GHz 1.000 MHz 962 GHz -38.16 dBm -13.16 dB
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:Spnriuus Emissions ;Spnrluus Emissions
| Rangelow | Rangeup | RBW Frequency |  PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 909.59270 MHz | -43.61 dBm & 30,000 MHz | 1.000 GHz | 1.000 MHz | 951.766562 MHz -43.47 dBm -18,47 dB
1.000 GHz 2,490 GHz | 1.600 MHz -28.83 dBm 1.000 GHz 2,450 GHz | 1.000 MHz 2.13823 GHz -44.21 dém -19,21 di
2.580 G 5,000 GHz 1.000 MHz | dBm | 2.580 GHz | 5.000 GHz 1.000 MHz | 4.34507 GHz | iBm
10,000 GHz | 1.000 MHz 3 dBm 5.000 GHz 10.000 GHz | 1.000 MHz 6.88906 GHz dim
10.000 GHz 18.000 GHz | 1.000 MHz 16.41835 GHz | dBm B 10.000 GHz 18.000 GHz | 1.000 MHz | 16.41035 GHz -37.92 dém -12.8z.ds
18.000 GHz 26.000 GHz 1.000 MHz 18.72014 GHz 39,06 dBm 06 18.000 GHz 26.000 GHz 1.000 MHz 9.80364 GHz -38.08 dBm -13.08 dg
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:Spnriuus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 59359570 Mz | -43.63 dBm -18,63 df
1.000 GHz 2,490 GHz | 1.600 MHz 48975 GHz -36.35 dBm -11,35 d8
2.580 GHz | 5,000 GHz 1.000 MHz | -41,01 dBm | 16,01 dR
5.000 GHz 10,000 GHz | 1.000 MHz -39.22 dbm -14.22 dB
10.000 GHz 18.000 GHz | 1.000 MHz 16.43235 GHz -37.85 dBm -12.85 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.60164 GHz -37.91 dBm -12.91 dB
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LTE Band 7 / 15MHz+20MHz

QPSK

Highest Channel / 1RB0 and 1RB99

Highest Channel / 1RB74 and 1RBO

Ref Level dBm  Offset 15.00 dB Mode Auto Sweep Offset 15.00 di Mode Auto Sweep
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:Spnriuus Emissions ;Spnrluus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 915.89455 MHz | -43.64 dBm 6 30,000 MHz | 1.000 GHz | 1.000 MHz | 917.83358 MHz -43.51 dBm
1.000 GHz 2,490 GHz | 1.600 MHz 2.11837 GHz -44.25 dBm 1.000 GHz 2,450 GHz | 1.000 MHz 1.74252 GHz -44,30 dim
2.580 G 5,000 GHz 1.000 MHz | 4.27197 GHz | -+41,00 dBm 2.580 GHz | 5.000 GHz 1.000 MHz | 4.30971 GHz | dim | 16.27 1
10,000 GHz | 1.000 MHz 6.88206 G -39.29 dbm 5.000 GHz 10.000 GHz | 1.000 MHz 6.95455 GHz dim =14.22 dB
10.000 GHz 18.000 GHz | 1.000 MHz 1 5 GHz | 37.77 dBm 10.000 GHz 18.000 GHz | 1.000 MHz | 43035 GHz -37.93 dém -12.93ds
18.000 GHz 26.000 GHz 1.000 MHz 8.79864 GHz 91 dBm 18.000 GHz 26.000 GHz 1.000 MHz 9964 GHz -38.02 dBm -13.0G dB
v T
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:Spnriuus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 401.35182 MHz | -43.48 dBm 18,48 df
1.000 GHz 2,490 GHz | 1.600 MHz 48975 GHz -40.24 dBm -15,24 dB
2.580 GHz | 5,000 GHz 1.000 MHz | 58121 GHz | -35,87 dBm -10.87 dR
5.000 GHz 10,000 GHz | 1.000 MHz SB055 GHz -38.23 dbm
10.000 GHz 18.000 GHz | 1.000 MHz 16.45085 GHz -37.84 dBm ; B
18.000 GHz 26.000 GHz 1.000 MHz 18.60714 GHz -37.90 dBm ~12.90 df
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LTE Band 7 / 20MHz+10MHz
QPSK
Lowest Channel / 1IRB0O and 1RB49 Lowest Channel / 1RB99 and 1RBO

Ref Level dBm  Offset 15.00 dB Mode Auto Sweep Offset 15.00 di Mode Auto Sweep
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:Spnriuus Emissions ;Spnrluus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 922.19640 MHz | -43.54 dBm -1B,54 df 30,000 MHz | 1.000 GHz | 1.000 MHz | B74.20540 MHz -43.52 dBm -18,52 dB
1.000 GHz 2,490 GHz | 1.600 MHz 007 GHz -44.26 dBm -19,26 dB 1.000 GHz 2,450 GHz | 1.000 MHz 2.08056 GHz -44,09 dém -18,08 di
2.580 G 5,000 GHz 1.000 MHz | dBrn -16.25-dB 2.580 GHz | 5.000 GHz 1.000 MHz | 4.32616 GHz | -41,31 dBm | -16.31 dB
10,000 GHz | 1.000 MHz Bm =14.42 dB 5.000 GHz 10.000 GHz | 1.000 MHz 6.98655 GHz =3 2 dm -14.42 dB
10.000 GHz 18.000 GHz | 1.000 MHz 16.41185 GHz | -38.03 dBm -13.03 dB 10.000 GHz 18.000 GHz | 1.000 MHz | 44585 GHz -38.03 dém -13.03d8
18.000 GHz 26.000 GHz 1.000 MHz 19.80214 GHz -38.28 dBm -13.28 dB 18.000 GHz 26.000 GHz 1.000 MHz 9.80714 GHz -38.12 dBm -13.12 dB
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30,000 MHz 1.000 GHz 1.000 MHz 973.58071 Mz | -43.76 dBm -18,76 df
1.000 GHz 2,490 GHz | 1.600 MHz 48826 GHz -32.50 dBm \50 dB
2.580 GHz | 5,000 GHz 1.000 MHz | 745 GHz | -41,24 dBm -16.24 R
5.000 GHz 10,000 GHz | 1.000 MHz 51056 GHz -38.41 dbm ~14.41 dB
10.000 GHz 18.000 GHz | 1.000 MHz 16.41285 GHz .97 dBm -12.87 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.79764 GHz -38.11 dBm -13.11 dB
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LTE Band 7 / 20MHz+10MHz

QPSK

Middle Channel / 1IRB0O and 1RB49

Middle Channel / 1IRB99 and 1RBO

Ref Level dBm  Offset 15.00 dB Mode Auto Sweep Offset 15.00 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (hack P Limit Ghock [T
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<70 dBm
-80 dem
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Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions ;Spnrluus Emissions
| Rangelow | Rangeup | RBW Frequency |  PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 976.97401 MHz | -43.81 dBm -1B8,81 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 914.92504 MHz -43,76 dBm -18,76 dB
1.000 GHz 2,490 GHz | 1.600 MHz 2.10298 GHz -44.38 dBm -19,38 dB 1.000 GHz 2,450 GHz | 1.000 MHz 2.11042 GHz -44,39 dém -19,39 di
2.580 G 5,000 GHz 1.000 MHz | 4.41560 GHz | -41.14 dBm 16,14 R 2.580 GHz | 5.000 GHz 1.000 MHz | 4.39488 GHz | -41,37 dim | -16.37 d&
10,000 GHz | 1.000 MHz 6.95705 GHz -39.50 dBm =14.50 dB 5.000 GHz 10.000 GHz | 1.000 MHz 6.96155 GHz -39.32 dBm -14.32 dB
10.000 GHz 18.000 GHz | 1.000 MHz 42535 GHz | -38.03 dBm -13.03 dB 10.000 GHz 18.000 GHz | 1.000 MHz | 16.43085 GHz -38.12 dBm -13.12.d8 |
18.000 GHz 26.000 GHz 1.000 MHz 164 GHz -38.41 dBm -13.41 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.14112 GHz -38.22 dBm -13.22 dB
v T
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(LU —

Middle Channel / FullRB

N/A

Crer

Ref Level 0,00 dBm
SGL Count 100/100

offset 15.00 d& Mode Auto Sweep

@1 AvgPwr
Limit (hack
.10 AdpR—SEURIONUS L INE ARS
b A
o o [
60 B
-70 d8i
-a0 der
-an der
Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 4768.42820 MHz | -43.83 dBm -18,83 df
1.000 GHz 2,490 GHz | 1.600 MHz 2.48975 GHz -41.45 dBm -16.45 dB
2.580 GHz | 5,000 GHz 1.000 MHz | -30,50 dBm 14,50 0B
5.000 GHz 10,000 GHz | 1.000 MHz -38.43 dbm
10.000 GHz 18.000 GHz | 1.000 MHz -38.11 dBm -13.11 d8
18.000 GHz 26.000 GHz 1.000 MHz -38.26 dBm -13.26 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 7 / 20MHz+10MHz

QPSK

Highest Channel / 1RB0 and 1RB49

Highest Channel / 1RB99 and 1RBO

Ref Level dBm  Offset 15.00 dB Mode Auto Sweep Offset 15.00 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (hack P Limit Ghock [T
.10 AdpR—SEURIONUS L INE ARS PARS .10 MAR—BRPURIONS LINE ARS £
ree N o e 5 L W
= N MR i o ~ e Mt h = —~
<70 dBm
-80 dem
a0 dem
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions ;Spnrluus Emissions
| Rangelow | Rangeup | RBW Frequency |  PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B888.74813 MHz | -43,75 dBm -1B,75 df 30,000 MHz | 1.000 GHz | 1.000 MHz | B78.56822 MHz -43,78 dBm -18,76 dB
1.000 GHz 2,490 GHz | 1.600 MHz 2.48628 GHz -44.40 dBm -19,40 dB 1.000 GHz 2,450 GHz | 1.000 MHz 2.07865 GHz -44.,20 dBm -19,20 di
2.580 G 5,000 GHz 1.000 MHz | 4.20510 GHz | -41,32 dBm | -16.32 B 2.580 GHz | 5.000 GHz 1,000 MHz | £363 GHz | -30,37 dim | -14.37 d&
10,000 GHz | 1.000 MHz 6.99655 GHz -39.35 dbm -14.35 dB 5.000 GHz 10.000 GHz | 1.000 MHz 6.98205 GHz -39.46 dBm =14.46 dB
10.000 GHz 18.000 GHz | 1.000 MHz 1 5 GHz | -38.00 dBm -13.00 dB 10.000 GHz 18.000 GHz | 1.000 MHz | 41485 GHz -38.05 dBm -13.05 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.16211 GHz -38.33 dBm -13.33 dB 18.000 GHz 26.000 GHz 1.000 MHz 8.79314 GHz -38.27 dBm -13.27 dB
v T
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Highest Channel / FullRB
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Ref Level 0,00 dBm
SGL Count 100/100

offset 15.00 d& Mode Auto Sweep

@1 AvgPwr
Limit (hack
.10 AdpR—SEURIONUS L INE ARS
- B A [
AT = e =
-60 d
-70 d8i
-a0 der
-an der
Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 91201549 MHz | -43,77 dBm 18,77 df
1.000 GHz 2,490 GHz | 1.600 MHz -44.09 dBm S dB
2.580 GHz | 5,000 GHz 1.000 MHz | z | -33,93 dBm_
5.000 GHz 10,000 GHz | 1.000 MHz 87056 GHz -39.43 dbm
10.000 GHz 18.000 GHz | 1.000 MHz 16.42335 GHz -38.02 dBm -13.02 4B
18.000 GHz 26.000 GHz 1.000 MHz 18.60064 GHz -38.15 dBm -13.15 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 7 / 20MHz+15MHz

QPSK

Lowest Channel / 1IRB0O and 1RB74

Lowest Channel / 1RB99 and 1RBO

Ref Level dBm  Offset 15.00 dB Mode Auto Sweep Offset 15.00 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (hack P Limit Ghock [T
.10 AdpR—SEURIONUS L INE ARS PARS .10 MAR—BRPURIONS LINE ARS £
2, A A, P
~ -~ B dhad Sis T —— ~ — M i e
<70 dBm
-80 dem
a0 dem
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions ;Spnrluus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 957.096895 MHz | -42.31 dBm -19,31 df 30,000 MHz | 1.000 GHz | 1.000 MHz | g -44.25 dBm -19,25 dB
1.000 GHz 2,490 GHz | 1.600 MHz 2.14965 GHz - 1.000 GHz 2,450 GHz | 1.000 MHz 1.78869 GHz -44,90 dém 19,90 di
2.580 G 5,000 GHz 1.000 MHz | 435850 GHz | -1 2.580 GHz | 5.000 GHz 1.000 MHz | 4.33826 GHz | -4158 dim | -16.58 di
10,000 GHz | 1.000 MHz -1, 5.000 GHz 10.000 GHz | 1.000 MHz 6.92956 GHz -39.,90 dBm =14.90 dB
10.000 GHz 18.000 GHz | 1.000 MHz | 38.47 dBi -13.47 dB 10.000 GHz 18.000 GHz | 1.000 MHz | 16.43935 GHz -38.48 dBm -13.48 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.80414 GHz -38.72 dBm -13.72 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.15562 GHz -38.88 dBm -13.6€ dB
v T

TITNTNI o8

Date 1.AUG 2018 102044

(LU —
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Lowest Channel / FullRB

N/A
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Ref Level 0,00 dBm
SGL Count 100/100

offset 15.00 d& Mode Auto Sweep

@1 AvgPwr
Limit (hack
.10 AdpR—SEURIONUS L INE ARS
o, '
~ T (= ——
-60 d
-70 d8i
-a0 der
-an der
Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 963.68556 MHz | ~42,07 dBm -18,07 df
1.000 GHz 2,490 GHz | 1.600 MHz 2.48975 GHz -29.64 dBm -4,64 dB
2.580 GHz | 5,000 GHz 1.000 MHz | 4.36197 GHz | -41,91 dBm 16,91 dR
5.000 GHz 10,000 GHz | 1.000 MHz 6.51606 GHz -39,88 dbm -14.88 dB
10.000 GHz 18.000 GHz | 1.000 MHz 5.44835 GHz -38.44 dBm -13.44 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.13662 GHz -38.73 dBm -13.73 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 7 / 20MHz+15MHz

QPSK

MiddleChannel / 1IRB0O and 1RB74

Middle Channel / 1IRB99 and 1RBO

Date 1.AUG 2018 10:58-50

TITNTNI o8 [ Il

Date. 1 AUG 2018 11,2013

lCE-'
Ref Level dBm  Offset 15.00 dB Mode Auto Sweep Offset 15.00 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (hack P Limit Ghock [T
.10 AdpR—SEURIONUS L INE ARS PARS .10 MAR—BRPURIONS LINE ARS £
A, A N 5
T [N Rg————— ~ N g | R ———— oy
<70 dBm
-80 dem
a0 dem
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions ;Spnrluus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 952,73613 MHz | 30,000 MHz | 1.000 GHz | 1.000 MHz | 949.92759 MHz -44.19 dBm ~13.19.d
1.000 GHz 2,490 GHz | 1.600 MHz 2 1.000 GHz 2,450 GHz | 1.000 MHz 2.14518 GHz -44,95 dBm
2.580 G 5,000 GHz 1.000 MHz | -33,02 dBm 2.580 GHz | 5.000 GHz 1.000 MHz | 4.35907 GHz | -4 dim |
10,000 GHz | 1.000 MHz 39,76 dém -14.76 dB 5.000 GHz 10.000 GHz | 1.000 MHz 6.86906 GHz -39.87 dBm
10.000 GHz 18.000 GHz | 1.000 MHz -38.45 dBm -13.46 dB 10.000 GHz 18.000 GHz | 1.000 MHz | 16.40885 GHz -38.25 dBm B |
18.000 GHz 26.000 GHz 1.000 MHz -38.68 dBm -13.68 dB 18.000 GHz 26.000 GHz 1.000 MHz 19, 80464 GHz -38.66 dBm =
v
LU

Middle Channel / FullRB

N/A

Crer

&

Ref Level 0,00 dBm
SGL Count 100/100

offset 15.00 d& Mode Auto Sweep

Date. 1.AUG 2018 11,27:03

@1 AvgPwr
Limit (hack
.10 AdpR—SEURIONUS L INE ARS
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A ———_—__ = ~ ey | r——
-60 d
-70 d8i
-a0 der
-an der
Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 95424538 MHz | —44,14 dBm -18,14 df
1.000 GHz 2,490 GHz | 1.600 MHz 2.48975 GHz -38.48 dBm -13,48 dB
2.580 GHz | 5,000 GHz 1.000 MHz | SE024 GHz | -40,94 dBm -15,94 dR
5.000 GHz 10,000 GHz | 1.000 MHz S9655 GHz -38,30 dbm ~14.90 dB
10.000 GHz 18.000 GHz | 1.000 MHz 16.4108E GHz -38.54 dBm -13.54 dB
18.000 GHz 26.000 GHz 1.000 MHz 18,6414 GHz -38:84 dBm -13.84 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 7 / 20MHz+15MHz

QPSK

Highest Channel / 1RB0O and 1RB74

Highest Channel / 1RB99 and 1RBO

Ref Level dBm  Offset 15.00 dB Mode Auto Sweep Offset 15.00 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (hack P Limit Ghock [T
.10 AdpR—SEURIONUS L INE ARS PARS .10 MAR—BRPURIONS LINE ARS £
., » A, s
o o ey [ —— P— b T e P
<70 dBm
-80 dem
a0 dem
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions ;Spnrluus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 912.98601 MHz | -42.21 dBm -19,21 df 30,000 MHz | 1.000 GHz | 1.000 MHz | B80.50725 MHz -44.15 dBm -13.15 dB
1.000 GHz 2,490 GHz | 1.600 MHz 582 GHz -44.82 dBm -19,82 dB 1.000 GHz 2,450 GHz | 1.000 MHz 1.76486 GHz -44,90 dém 19,90 di
2.580 G 5,000 GHz 1.000 MHz | 745 GHz | -41,85 dBm -16.85 0B 2.580 GHz | 5.000 GHz 1.000 MHz | 429326 GHz | -4155 dim | -16.55 d&
10,000 GHz | 1.000 MHz 756 Gl 3 dim -14.71 dB 5.000 GHz 10.000 GHz | 1.000 MHz 6.98555 GHz -39.96 dBm -14.96 dB
10.000 GHz 18.000 GHz | 1.000 MHz 935 GHz2 | 3 dBm -13.47 dB 10.000 GHz 18.000 GHz | 1.000 MHz | 16.44485 GHz -38.58 dBm -13.58 d8
18.000 GHz 26.000 GHz 1.000 MHz 0214 GHz -38.6¢ dBm -13.6% dB 18.000 GHz 26.000 GHz 1.000 MHz 19.80014 GHz -38.49 dBm -13.4G dB
v T
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Highest Channel / FullRB

N/A

Ref Level 0,00 dBm
SGL Count 100/100

offset 15.00 d& Mode Auto Sweep

@1 AvgPwr
Limit (hack
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o y S iads h.
-60 d
-70 d8i
-a0 der
-an der
Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 980.36732 MHz | -44,10 dBm -18,10 df
1.000 GHz 2,490 GHz | 1.600 MHz 2.10298 GHz -44.76 dBm -19,76 dB
2.580 GHz | 5,000 GHz 1.000 MHz | 4.20810 GHz | -41,85 dBm -16.86 R
5.000 GHz 10,000 GHz | 1.000 MHz 87806 GHz -38,60 dbm ~14.60 dB
10.000 GHz 18.000 GHz | 1.000 MHz 1385 GHz2 -38.45 dBm -13.45 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.78614 GHz -38.63 dBm -13.63 dB

i L1111

Date 1.AUG 2018 15:59:08

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A6013

Page Number : A806 of A954
Report Issued Date : Sep. 05, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 7 / 20MHz+20MHz

QPSK

Lowest Channel / 1IRB0O and 1RB99

Lowest Channel / 1RB99 and 1RBO

Ref Level dBm  Offset 15.00 dB Mode Auto Sweep Offset 15.00 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (hack P Limit Ghock [T
.10 AdpR—SEURIONUS L INE ARS PARS .10 MAR—BRPURIONS LINE ARS £
aA, A T .
e = R~y P " e =
<70 dBm
-80 dem
a0 dem
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions ;Spnrluus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs |
30,000 MHz 1.000 GHz 1.000 MHz B894.08045 MHz | -42.20 dBm -19,20 df 30,000 MHz | 1.000 GHz | 1.000 MHz | 917.34883 MHz -44.29 dBm
1.000 GHz 2,490 GHz | 1.600 MHz 1.78621 GHz -44.77 dBm -19,77 dB 1.000 GHz 2,450 GHz | 1.000 MHz 2.48528 GHz -44,48 dBm
2.580 G 5,000 GHz 1.000 MHz | 4.35713 GHz | -41,87 dBm | -16.87 R 2.580 GHz | 5.000 GHz 1.000 MHz | 4.27487 GHz | -41,73 dim | 1 0
10,000 GHz | 1.000 MHz 6.95155 GHz 39,75 dém -14.75 dB 5.000 GHz 10.000 GHz | 1.000 MHz 6.24806 GHz -39.86 dBm -14.86 dB
10.000 GHz 18.000 GHz | 1.000 MHz 15.76189 GHz | -13.62 dB 10.000 GHz 18.000 GHz | 1.000 MHz | 15.77639 GHz -38.43 dBm -13.43 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.80914 GHz -13.66 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.16311 GHz -38.81 dBm -13.81 dB
v T
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Ref Level 0,00 dBm
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offset 15.00 d& Mode Auto Sweep
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@1 AvgPwr
Limit (hack
.10 AdpR—SEURIONUS L INE ARS
2 e
r= — e ———
-60 d
-70 d8i
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-an der
Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 995 B7956 MHz | -44,31 dBm -18,31 dp
1.000 GHz 2,490 GHz | 1.600 MHz 2.10298 GHz -44.57 dBm -19,57 di
2.580 GHz | 5,000 GHz 1.000 MHz | 4.20858 GHz | -42,05 dBm -17.05 0B
5.000 GHz 10,000 GHz | 1.000 MHz 88206 GHz -39.89 dbm <1488 dB
10.000 GHz 18.000 GHz | 1.000 MHz 38685 GHz -38.59 dBm -13.58 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.17261 GHz -38.72 dBm -13.72 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 7 / 20MHz+20MHz

QPSK

Middle Channel / 1IRB0O and 1RB99

Middle Channel / 1IRB99 and 1RBO

Ref Level dBm  Offset 15.00 dB Mode Auto Sweep Offset 15.00 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (hack P Limit Ghock [T
.10 AdpR—SEURIONUS L INE ARS PARS .10 MAR—BRPURIONS LINE ARS £
2, A A, R
= = A~ MR r——— — e AT =
<70 dBm
-80 dem
a0 dem
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions ;Spnrluus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 200.38231 MHz | -42.08 dBm -19,06 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 944.01048 MHz -44.29 dBm -19,29.dB
1.000 GHz 2,490 GHz | 1.600 MHz 2.26633 GHz -44.,91 dBm - 1.000 GHz 2,450 GHz | 1.000 MHz 2.08106 GHz -44.,84 dém -19,84 dB
2.580 G 5,000 GHz 1.000 MHz | 4.37504 GHz | -41,53 dBm 2.580 GHz | 5.000 GHz 1.000 MHz | 4.09955 GHz | -41,80 dBm | -16.80 d&
10,000 GHz | 1.000 MHz 6.99555 GHz -39,96 dbm -14.96 dB 5.000 GHz 10.000 GHz | 1.000 MHz 6.86106 GHz -39.76 dBm -14.76 dB
10.000 GHz 18.000 GHz | 1.000 MHz 16.42885 GHz | -38.45 dBm -13.45 dB 10.000 GHz 18.000 GHz | 1.000 MHz | 16.42435 GHz -38.52 dBm -13.52.d8 |
18.000 GHz 26.000 GHz 1.000 MHz -38.6% dBm 3 18.000 GHz 26.000 GHz 1.000 MHz 0714 GHz -38.67 dBm -13.67 dB
v T
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Ref Level 0,00 dBm
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@1 AvgPwr
Limit (hack
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A, u,
P I T MRna i ot
60 B
-70 d8i
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-an der
Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 94554953 MHz | -44,32 dBm -18,32 df
1.000 GHz 2,490 GHz | 1.600 MHz 2.48975 GHz -37.24 dBm -12.24 dB
2.580 GHz | 5,000 GHz 1.000 MHz | -40,52 dBm -15.52 dR
5.000 GHz 10,000 GHz | 1.000 MHz -39,99 dim ~14.96 dB
10.000 GHz 18.000 GHz | 1.000 MHz 16.44535 GHz -38.43 dBm -13.43 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.78514 GHz -38.68 dBm -13.68 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 7 / 20MHz+20MHz

QPSK

Highest Channel / 1RB0 and 1RB99

Highest Channel / 1RB99 and 1RBO

Ref Level dBm  Offset 15.00 dB Mode Auto Sweep Offset 15.00 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (hack P Limit Ghock [T
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<70 dBm
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Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
:Spnriuus Emissions ;Spnrluus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 956.61419 MHz | -442.20 dBm -19,20 df 30,000 MHz | 1.000 GHz | 1.000 MHz | 997.33383 MHz -44.24 dBm -19.24-dB
1.000 GHz 2,490 GHz | 1.600 MHz 2.08361 GHz -44.74 dBm -19,74 dB 1.000 GHz 2,450 GHz | 1.000 MHz 3972 GHz -44.,86 dBm
2.580 G 5,000 GHz 1.000 MHz | 438375 GHz | -41,79 dBm | 2.580 GHz | 5.000 GHz 1,000 MHz | 74 dBm |
10,000 GHz | 1.000 MHz 6.88056 G -39.86 dbm 5.000 GHz 10.000 GHz | 1.000 MHz N -39.83 dBm
10.000 GHz 18.000 GHz | 1.000 MHz 16.40385 GHz | -38.65 dBm -13.65 dB 10.000 GHz 18.000 GHz | 1.000 MHz | 16.43235 GHz -38.55 dBm -13.55 d8
18.000 GHz 26.000 GHz 1.000 MHz 19.80364 GHz -38.83 dBm -13.83 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.14812 GHz -38.55 dBm -13.55 dB
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Limit (hack
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:Spnriuus Emissions
| Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 854.38531 MHz | —44.41 dBm -18,41 df
1.000 GHz 2,490 GHz | 1.600 MHz 2.13575 GHz -44,99 dBm -19,95 dB
2.580 GHz | 5,000 GHz 1.000 MHz | 4.30971 GHz | -41,84 dBm -16.84 R
5.000 GHz 10,000 GHz | 1.000 MHz 6.87056 GHz -38,76 dbm ~14.76 dB
10.000 GHz 18.000 GHz | 1.000 MHz 16.43335 GHz -38.54 dBm -13.54 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.60314 GHz -38.75 dBm -13.75 dB
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